
 
Report Date: 12/23/2021 9:29 AM
Test: 3 Point Bend Test
Batch: Unnamed
 
 
 
 

Specimen details

 

 
Test Results

 

 

Specimen ID Date Time Type Width
Clear400Crack_1_1223202
1_092900 12/23/2021 9:29 AM 3 pt. Bend 6.000in

Specimen ID Depth Span Length

Clear400Crack_1_12232021_092900 0.250in 9.842in

MaxLoad MaxStress
Unit lbs PSI

Lower limit 0.000 0.000
Upper limit 0.000 0.000

127.524 5020.378



 
Report Date: 12/23/2021 9:31 AM
Test: 3 Point Bend Test
Batch: Unnamed
 
 
 
 

Specimen details

 

 
Test Results

 

 

Specimen ID Date Time Type Width
Clear400Crack_2_1223202
1_093055 12/23/2021 9:30 AM 3 pt. Bend 6.000in

Specimen ID Depth Span Length

Clear400Crack_2_12232021_093055 0.250in 9.842in

MaxLoad MaxStress
Unit lbs PSI

Lower limit 0.000 0.000
Upper limit 0.000 0.000

126.044 4962.110



 
Report Date: 12/23/2021 9:33 AM
Test: 3 Point Bend Test
Batch: Unnamed
 
 
 
 

Specimen details

 

 
Test Results

 

 

Specimen ID Date Time Type Width
Clear400Crack_3_1223202
1_093242 12/23/2021 9:32 AM 3 pt. Bend 6.000in

Specimen ID Depth Span Length

Clear400Crack_3_12232021_093242 0.250in 9.842in

MaxLoad MaxStress
Unit lbs PSI

Lower limit 0.000 0.000
Upper limit 0.000 0.000

106.907 4208.713


